

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2023-06-06 11:12:56

Date of Next Testing: 2025-05-26 11:12:56

Product Name: **2-Aminoazotoluene**

CAS Number: 97-56-3

Specifications & Purity: $\geq 97\%$ (HPLC)

Lot #: H2131200

SKU #: **A131595**

Version: **0**

Analysis #: **235368**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Purity(HPLC)	97-100 (%)	97.80100 %
Melting point	99-103 (°C)	100.30000 °C
Nitrogen by Elemental Analysis	17.4-18.5 (%)	17.90000 %
Carbon by Elemental Analysis	72.3-76.1 (%)	73.66000 %
Appearance (A131595)	faint orange to dark brown powder or crystals	faint orange to dark brown powder or crystals
Infrared spectrum	Conforms to Structure	Conforms to Structure
Solubility in EtOH , Clear, Orange to Dark Brown, 1mg/ml	pass	Pass



John Su
QA & QC Manager